
685

MISCELLANEOUS- (W)



686

W-00001D   06/24

19

22

16

23
24

30

25
26

27

18

16
28

29

1

17

20

21
16

16

22

1

6

78

6

10

12

11

1314

6

15

17

19
9

9

16

16

TO CAB HEATER

2

3

4

5

9

W100-00010 - ESPAR HEATER

2236900

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

263 Red Loctite™



687

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
 

18 
19 
 

20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30

61249 
60727 
60726 
15589 
10801 
16705 
15604 
10800 
52436 
46673 
52965 
22906 
15542 
15528 
59128 
58977 
58123 
20810 
51774 
58024 
50188 
51614 
57805 
52738 
51879 
51714 
52786
CALL 
51780 
52785 
15652 
51502

PREHEATER, ESPAR
LID, ESPAR
BOX, ESPAR MOUNT
BOLT - .3125” X 1” 263 RED LOCTITE™
WASHER, FLAT - .3125”
LOOM, SPLIT - .25”   GREEN (BULK)
BOLT - .25” X .75”
WASHER, FLAT - .25”
ELBOW, 90 BEADED HOSE BARB 10-8                                                                         
TANK, ESPAR FUEL - C/D SERIES
CAP, WEBASTO/ESPAR FUEL TANK-REPAIR
BREATHER, FUEL TANK                                                                                                     
BOLT - .375” X .75” 
WASHER, SAE FLAT - .375” OR 3/8” 
CABLE CLAMP, CUSHIONED, 1/2” (.406”) 
CLAMP, HOSE - AC UPDATE
HOSE, HEATER 5/8 X 94 D-MOD ESPAR 
SLEEVE, PROTECTIVE HOSE - 075
CONNECTOR, STR HOSE BARB - .5 X 5/8 (830
HOSE, HEATER - 5/8” X 64” (GATES 28473) 
SLEEVE, PROTECTIVE HOSE - 150
HEATER, ELEMENT 16” HYD TANK-TRANSPORT                                                        
FITTING, 179HB-10-8 
HOSE, HEATER - 5/8” X 80” WRAPPED                                                                          
TEE, RUN - .5” (1/2 MR0-S) 
VALVE, BALL - WATER SHUT OFF HEATER 1/2” 
ELBOW, 90° STREET -½ X 3/8 CD-S 
BUSHING, REDUCER 
BUSHING, REDUCER - 12-1/2 FILL PUMP (830 
ELBOW, MALE PIPE  - ¾ X ½ CR-S 
VALVE, CHECK - HYDRAULIC/FUEL 
NIPPLE, KING - .38NPT X .63 HOSE

1 
1 
1 
4 
4

AR
2 
2 
3 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

2236900

W100-00010 - ESPAR HEATER

Item 	    Part #			  Description                                       	 Qty.	



688

W-00002D   06/24

W100-00011 - ESPAR HEATER COMPONENTS

2236900

NOTE: APPLY GREASE TO O-RINGS



689

1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17

CALL

CALL

JACKET AND HEAT EXCHANGER
KIT – CONTROL BOX - (INCLUDES: ITEM 2, 13, 17, & 20)
BLOWER 
COMBUSTION CHAMBER
COVER, BLOWER
COVER, SENSOR
WATER CONNECTION SOCKET 20, STRAIGHT
GLOW PLUG
HEATER LEAD HARNESS
SCREW, M5 × 65 THREAD FORMING, DIN 7500-EE
COVER, ELECTRIC MOTOR
O-RING, 16 X 2
WATER CONNECTION SOCKET 20, ANGLED
SCREW, M5 × 18 THREAD FORMING, DIN 7500-CE
FUEL PIPE GROMMET
O-RING, 7.5 X 2
DISMANTLING KIT FOR CONTROL BOX

1 
1 
1 
1 
1 
1 
2 
1 
1
3 
1 
4 
2 
1 
1 
2 
1

2236900

W100-00011 - ESPAR HEATER COMPONENTS

Item 	    Part #			  Description                                       	 Qty.	



690

W-00003D   06/24

W100-00012 - ESPAR HEATER COMPONENTS

2236900



691

1
2
3
4
5
6 
 
7 
8 
9 

10 
11 
12 
13 
14 
15 
 
 
 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30

CALL 

 
 
 
 
 
 
 
 
 
 
 
 
CALL

FUEL METERING PUMP, 12 V, INLET PRESSURE RESISTANT
BRACKET FUEL METERING PUMP
BRACKET
HOSE 3.5 X 3 MM
HOSE CLIP, 9 MM
PIPE, 4 × 1 VW TL 524 35-A, BLACK
PIPE, 4 X 1 DIN 73378, BLUE
ADAPTER, 7.5 / 3.5 MM
HOSE CLIP, 11 MM
TANK CONNECTION, D = 4 MM
CABLE HARNESS HEATER
CABLE HARNESS BLOWER
RELAY, 12 V
HOSE CLIP, 16 – 25 MM
BRACKET DIAGNOSTIC CONNECTOR, COMBI-CLIP
FUSE BRACKET, COMPLETE SET 
FUSE LINK 5 A 
FUSE LINK 20 A 
FUSE LINK 25 A 
ADAPTER DI = 4.5 / 3.5 MM 
WATER PUMP, 12 V 
BRACKET WATER PUMP 
CABLE HARNESS WATER PUMP 
HOSE WATER, DI = 20 MM 
HOSE CLIP, 20 – 32 MM 
HOSE EXHAUST, DI = 24 MM, L = 900 MM 
HEATER BRACKET 
SCREW M6×16, THREAD FORMING 
HOLDER, STRAIGHT, L = 135 MM 
HOLDER, STRAIGHT, L = 180 MM 
CLAMP 
COMBUSTION AIR INTAKE SILENCER 
CONNECTOR METERING PUMP 
POT-TYPE STRAINER FOR METERING PUMP

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1

2236900

W100-00012 - ESPAR HEATER COMPONENTS
Item 	    Part #			  Description                                       	 Qty.	



692

W200-00020 - HYD TANK FILL PUMP

2232300

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™



693

1
2
3
4
5
6

16126
57664
55691
10757
23264
25104

NIPPLE, CLOSE - 1/2”
TUBELINE, FILL PUMP
FILL PUMP ASSEMBLY
WASHER, FLAT - .25”
BOLT - .25” X .5”
SWITCH, DOOR LIMIT/FILL PUMP

1
1
1
4
4
1

W200-00020 - HYD TANK FILL PUMP

2232300

Item 	    Part #			  Description                                       	 Qty.	



696

1 2

1

2

1

2

4

5

6

7

10

11

12

13

14

15

12 18

18

17

19

20

21

22

23

22

24

25

26 27
19

25

21

25

27

26

25

27
26

26

27

31

15

27
31

26
27

28

33

9

25 27
31

32

3
25

8

31

25
16

27
26

28
29

30

14

W-00005D   06/24

W300-00030 - DAFO DISTRIBUTION COMPONENTS

NOTE: HYDRAULIC FITTINGS GET 545 LOCTITE™

2232600



6972232600

W300-00030 - DAFO DISTRIBUTION COMPONENTS

Item 	    Part #		                 Description                                       	 Qty.	
1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33

674080		   
674090		   
674070		   
674040		   
674060 
674050		   
65472		   
61637		   
61617		   
674160	  
674100	  
674140	  
674120	  
674370		   
674130	  
674150	  
674400		   
46421		   
674380		   
10718		   
674360		   
674330		   
674110	  
674340		   
674470		   
15576		   
10757		   
80517		   
15528		   
NA		   
10811		   
NA		   
NA

DISTRIBUTION RUN 2, SECTION 1 
DISTRIBUTION RUN 2, SECTION 2 
DISTRIBUTION RUN 1, SECTION 4 
DISTRIBUTION RUN 1, SECTION 1 
DISTRIBUTION RUN - SHORT 
DISTRIBUTION RUN 1, SECTION 2 
PLATE, FS BRACKET	  
PLATE, NOZZLE MT, FRT ENG 
PLATE, FS MT 
AGENT SUPPLY HOSE 1/2” X 117” 
N2 SUPPLY HOSE 1/4”X 16” 
AGENT SUPPLY HOSE 1/2” X 10.5” 
N2 SUPPLY HOSE 1/4” X 36”	  
COUPLING, 90° BEND, M-M	  
N2 SUPPLY HOSE 1/4” X 49” 
AGENT SUPPLY HOSE 1/2” X 19” 
T-COUPLING, ADJUSTABLE ARM, M-F-M 
BRACKET, COOLER LINE SUPPORT 
COUPLING, 90° BEND, M-F 
7/8” FLAT WASHER 
COUPLING, STRAIGHT, M-M 
ELBOW ADAPTER, ¼”M X ¼”F 
N2 SUPPLY HOSE 1/4” X 13.5” 
T-ADAPTOR, ¼”M X ¼”M X ¼”M 
14MM P CLAMP FOR 1/4 HOSE 
BOLT - .25” X 1” 
WASHER, FLAT - .25” 
BOLT - 10MM-1.5P X 20MM 
WASHER, SAE FLAT - .375” OR 3/8”	  
(INCLUDED WITH ENGINE) 
NUT, LOCK - .25” 
(INCLUDED WITH ENGINE) 
(INCLUDED WITH ENGINE)

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
3 
2 
2 
2 
1 
1 

13 
12 
12 
1 
1 
1 
6 
1 
1



698

BLUEBLUE

GREEN

1

2

3

1

11

4

5

7

8

9

10

10

89

56

9

353610

11

65

16

17

6

18

17

19

20 21
23

15
24

15

25

15

24

26

27

28

22 29

30

31
32

33

34

W-00004D   06/24

2232600

W300-00040 - DAFO DISTRIBUTION, DETECTION / ACTUATION CABLE INSTALLATION



6992232600

W300-00040 - DAFO DISTRIBUTION, DETECTION / ACTUATION CABLE INSTALLATION

Item 	    Part #		                Description                                       	 Qty.	
1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
 

19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
 

29 
30 
31 
32 
33 
34 
35 
36

674020	  
674010	  
674170		   
674480		   
15604		   
10757		   
NSS		   
Double Tie-wrap		   
674430		   
674460		   
674290	  
10811	  
(CALL)	  
10731	  
10802		   
59126		   
65052		   
65046		   
61622		   
65053		   
674200		   
65051		   
65049		   
674320		   
11707		   
10813		   
65048		   
674300		   
674310		   
65056		   
65047 
59091 
15605 
15559 
59124 
15534 
15542 
15528

CABLE, ACTUATION CIRCUIT, (GREEN) 
CABLE, M12, DETECTOR, (BLUE) 
GAS GENERATOR W. 200 MM CABLE & 3-POLE CONNECTOR
18MM P CLAMP USED TO ATTACH DEUTSCH AND EOL 
BOLT - .25” X .75”

  WASHER, SAE FLAT - .25”
DEUTSCH CONNECTOR 
SECURING LTD TO DISTRIBUTION TUBING 
RUBBER PROTECTORS FOR LTD CABLE 
8MM P CLAMP FOR LTD 
LINEAR DETECTION WIRE 180°C W/ 1.8 K OHM EOL RESISTOR 
NUT, LOCK - .25” 
SECURING LTD ON BACK OF MACHINE 
BOLT - .375” X 1.5” 
WASHER, FLAT - .375” 
SCREW, 8-32 x 1 PAN HEAD
SV-K 10L Agent Container, AB-50 
PLATE, DAFO 10L BASE 
PLATE, FS MT 
PLATE, DAFO NITRO BOTTLE MT
PNEUMATIC/ELECTRIC RELEASE DEVICE 
PNEUMATIC/MECHANICAL/ELECTRIC RELEASE DEVICE 
NITROGEN CARTRIDGE BRACKETS 
NITROGEN CARTRIDGE N10B

  BOLT - .375” X 1”                                                                                
NUT, LOCK - .375” 
CONTROL UNIT, CV-01/CK, EXCL BATTERY 
ALARM PANEL CV-01 BK/CK, ENGLISH 
BATTERY 9V, LITHIUM TYPE CR-V9-DV+ 
PLATE, DAFO CONTROL PANEL
PLATE, DAFO 10L TOP 
P-CLIP, 1.0 ID, CUSHIONED

  BOLT - .3125” X .75”
  WASHER, SAE FLAT - .3125”
  BOLT, M12-1.75 x 30, HHC, CL8.8
  WASHER, SAE FLAT - .5”
  BOLT - .375” X .75” 
  WASHER, SAE FLAT - .375” OR 3/8”

1 
1 
1 
1 
7 
7 
1 

25 
25 
4 
1 
2 
2 
2 
6 
4 
2 
1 
1 
1 
1 
1 
2 
2 
4 
2 
1 
1 
1 
1 
1 
3 
3 
3 
8 
8 
1 
1



700

11

9

8

8

9

126

13

15

14

10

9

8

8

5

6

10

W-00006D   06/24

2232600

W300-00050 - DAFO DISTRIBUTION, DETECTION / ACTUATION CABLE INSTALLATION



7012232600

W300-00050 - DAFO DISTRIBUTION, DETECTION / ACTUATION CABLE INSTALLATION

Item 	    Part #		                  Description                                       	 Qty.	
1
2
3
4
5
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
 

19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
 

29 
30 
31 
32 
33 
34 
35 
36

674020	  
674010	  
674170		   
674480		   
15604		   
10757		   
NSS		   
Double Tie-wrap		   
674430		   
674460		   
674290	  
10811	  
(CALL)	  
10731	  
10802		   
59126		   
65052		   
65046		   
61622		   
65053		   
674200		   
65051		   
65049		   
674320		   
11707		   
10813		   
65048		   
674300		   
674310		   
65056		   
65047 
59091 
15605 
15559 
59124 
15534 
15542 
15528

CABLE, ACTUATION CIRCUIT, (GREEN) 
CABLE, M12, DETECTOR, (BLUE) 
GAS GENERATOR W. 200 MM CABLE & 3-POLE CONNECTOR
18MM P CLAMP USED TO ATTACH DEUTSCH AND EOL 
BOLT - .25” X .75”

  WASHER, SAE FLAT - .25”
DEUTSCH CONNECTOR 
SECURING LTD TO DISTRIBUTION TUBING 
RUBBER PROTECTORS FOR LTD CABLE 
8MM P CLAMP FOR LTD 
LINEAR DETECTION WIRE 180°C W/ 1.8 K OHM EOL RESISTOR 
NUT, LOCK - .25” 
SECURING LTD ON BACK OF MACHINE 
BOLT - .375” X 1.5” 
WASHER, FLAT - .375” 
SCREW, 8-32 x 1 PAN HEAD
SV-K 10L Agent Container, AB-50 
PLATE, DAFO 10L BASE 
PLATE, FS MT 
PLATE, DAFO NITRO BOTTLE MT
PNEUMATIC/ELECTRIC RELEASE DEVICE 
PNEUMATIC/MECHANICAL/ELECTRIC RELEASE DEVICE 
NITROGEN CARTRIDGE BRACKETS 
NITROGEN CARTRIDGE N10B

  BOLT - .375” X 1”                                                                                
NUT, LOCK - .375” 
CONTROL UNIT, CV-01/CK, EXCL BATTERY 
ALARM PANEL CV-01 BK/CK, ENGLISH 
BATTERY 9V, LITHIUM TYPE CR-V9-DV+ 
PLATE, DAFO CONTROL PANEL
PLATE, DAFO 10L TOP 
P-CLIP, 1.0 ID, CUSHIONED

  BOLT - .3125” X .75”
  WASHER, SAE FLAT - .3125”
  BOLT, M12-1.75 x 30, HHC, CL8.8
  WASHER, SAE FLAT - .5”
  BOLT - .375” X .75” 
  WASHER, SAE FLAT - .375” OR 3/8”

1 
1 
1 
1 
7 
7 
1 

25 
25 
4 
1 
2 
2 
2 
6 
4 
2 
1 
1 
1 
1 
1 
2 
2 
4 
2 
1 
1 
1 
1 
1 
3 
3 
3 
8 
8 
1 
1



700 2232700

W400-00060 - HYD TANK VACUUM PUMP

1
2
3
4
5
6
7
8
9

10
11

VACUUM PUMP
REGULATOR, TURBO BOOST 
CONNECTOR, STR - PUSH HOSE - 1/4” VACUUM TEFSEAL PIPE SEALENT™
VALVE, 3-WAY VACUUM PUMP
SWITCH, PRESSURE - VACUUM PUMP TEFSEAL PIPE SEALENT™
NIPPLE, PIPE - .25” X 2” TEFSEAL PIPE SEALENT™
PETCOCK, HYD TANK VENT/RAD DRAIN 1/4 TEFSEAL PIPE SEALENT™
CONNECTOR, ELBOW -PUSH ON (VACUUM) (1/4”) TEFSEAL PIPE SEALENT™
CONNECTOR
PIN
SEAL

51615
15649
52506
51616
51737
16314
53108
51739
22223
22226
22225

1
1
4
2
1
1
1
2
1
2
2

Tefseal Pipe Sealent™

Tefseal Pipe Sealent™

Tefseal Pipe Sealent™

Tefseal Pipe Sealent™

Tefseal Pipe Sealent™

Item 	    Part #			  Description                                       	 Qty.	



701

W-00012D   07/24

W400-00061 - HYD TANK VACUUM PUMP COMPONENTS

2232700

 
1
2
3
4
5
6
7
8
9

10
11 
 

12 
13 
14 
15 
16

VACUUM PUMP
HEAD 
O-RING, HEAD 
FILTER, MUFFLER 
VALVE, LIMITER
VALVE, LEAF
PLATE, VALVE
RETAINER, VALVE
SCREW, VALVE
PLATE, RETAINER 
DIAPHRAGM, COMPRESSOR 
DIAPHRAGM, VACUUM
SPACER, FELT
SPACER
FAN
GRILL
RIVET
ASSEMBLY, VALVE PLATE

51615
CALL
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
CALL

1 
1 
1 
2 
1 
2 
1 
1 
1 
1 
1 
1 
3 
1 
1 
1 
4 
1

Item 	    Part #			  Description                                       	 Qty.	



702 2232800

W500-00000 - FIRE EXTINGUISHER - 2.5 GAL

1
2
3

51740
15604
10800

FIRE EXTINGUISHER -2.5 GAL(LOADED STREAM)
BOLT - .25” X .75”
WASHER, FLAT - .25”

1
2
2

Item 	    Part #			  Description                                       	 Qty.	



7032232900

W500-00010 - FIRE EXTINGUISHER - 10LB

1
2
3
4

16222
59112
15559
10812

FIRE EXTINGUISHER W/BRACKET - 10 LBS
SCREW, 5/16-18X7/8” BUTTON HD
WASHER, SAE FLAT - .3125”
NUT, LOCK - .3125”

1
4
4
4

Item 	    Part #			  Description                                       	 Qty.	



704

W-00007D   06/24

W600-00000 - AUTO LEVELING

2234900

1
2
3
4
5
6 

55643
47310
47308
15604
10757
15576

SENSOR, AUTO CAB LEVEL
BRACKET, SWITCH - AUTO LEVEL 
BRACKET, GREASE LINE - LEVELING 
BOLT - .25” X .75”
WASHER, SAE FLAT - .25”
BOLT - .0.25” X 1” 263 RED LOCTITE™

1 
1 
1 
3 
5 
2

263 Red Loctite™

Item 	    Part #			  Description                                       	 Qty.	


